designed for all ages and all seasons.



FRAME
Fig. nr. Part nr. Description
011002 Frame
011005 Alu frame cover
1 011007 Alu bracket for engine side cover
1
051001 Engine mounting bolt
051002 Plastic strip frame, gas tank
FRONT FORK
2 4 3 4 2 Fig. nr. Part nr. Description
I_ I 0 I 012001 Telescopic front fork, unassembled, without handle-
bar mounting plate and stabiliser
1 012002 Lower steering head
1 2 012003 Fork upper tube left or right side w/lamp hook
3 012004 Upper steering head
4 012005 Spring guide
5 012006 Chrome fork slider
6 052001 Telescope spring
7 052003 Recoll rubber on spring guide
=} =]
7 7
6 5 5 6
1 012007 Stabiliser w/spoke lock assembly mount
1 2 059018 Spoke lock
S
1 012008 Handlebar mounting plate
2 2 012009 Handlebar
’\Uﬁ
177 Page 1




052002

Steering head races, set

SWING ARM AND REAR SUSPENSION

Fig. nr. Part nr.
013002

013003
2 053001
3 053002

013004
013005
053110
053111

LW N -

1 013007
2 053003

3 053004

053005

053006
053007

053010

Description

Swing arm

Distance bushing for swing arm shaft
Bushing for swing arm
Shaft with nuts for swing arm

Centre stand

Mounting plate for centre stand
Spring for centre stand

Rubber stop for centre stand

Rear shock absorber unit

Rubber mounting for shock absorber
(2 rubbers + bushing)

Spring for shock absorber

Shaft upper shock mount

Bolt lower shock mount
Dome nut M10

Chain tightener

177 Page 2



MISCELANEOUS EF
Fig. nr. Part nr. Description
014003 Rear chrome carrier
GAS TANK
Fig. nr. Part nr. Description
1 015002 Gas tank
2 015103 Cable bracket under tank
015003 Gas tank chrome cover left or right side

CHAIN GUARD

Fig. nr. Part nr. Description
1 016004 Chain guard
2 016005 Bracket

CABLES AND CONTROLS

Fig. nr. Part nr. Description
1 054017 Gas/choke/brake handle unit with stop light switch
adapter

2 054001 Throttle grip

3 054003 Brake handle right side

4 054016 Plastic choke lever with decal

1 054014 Start/brake handle unit with stop light switch adapter
1 2 054006 Left hand grip rubber

3 054003 Brake handle left side

4 054015 Plastic start lever with decal

177 Page 3



1 054007 Front brake cable
\ 2 054008 Rear brake cable
1 2
1 054009 Start/decompression cable (2 pieces)
2 054012 Start/decompression wire
() ?
1 1 054010 Throttle cable
054011 Choke cable
WHEELS
1 Fig. nr. Part nr. Description
1 055001 Frontwheel
2 055004 Rim
3 055005 Spoke w/nipple front
4 055012 Frontwheel hub
055013 Brake plate assy front w/shoes and inspection hole
rubber
055030 Brake plate assy front without shoes
1 055002 Rearwheel without chainwheel and freewheel
2 055004 Rim
3 055006 Spoke w/nipple rear
4 055022 Rearwheel hub
055023 Brake plate assy rear w/shoes and inspection hole
rubber
055031 Brake plate assy rear without shoes
177 Page 4



o G0

1 055014

2 055015
055008
1 055029
2 055011
055018
055027
1 055019
2 055020
1 055032
2 055033
055021
055028
055009
055010

Brake shoes w/lining and spring (front or rear), pair
Brake shoe spring

Pedal chain tightener

Rearwheel sprocket 36 or 48 teeth (state number of
teeth)
Freewheel sprocket

Axle w/cones and nuts, front

Axle w/cones and nuts, rear

Cup for frontwheel hub
Cone for frontwheel hub

Cup for rearwheel hub
Cone for rearwheel hub

Axle nut frontwheel hub
Axle nut for rearwheel hub

Pedal chain incl. masterlink

Drive chain (state number of links), incl. masterlink

177 Page 5



ELECTRIC EQUIPMENT
Fig. nr. Part nr. Description
056010 Headlight complete, without speedometer
056011 Headlight unit sealed beam
' ;‘"MH"' ¢
R g
056012 Bulb upper beam indicator 12V 10W
056013 Bulb for speedometer 6V 1,2W
056014 Taillight complete without bulbs
056015 Taillight lense
056016 Bulb for taillight 6V 5W
056017 Bulb for stoplight 6V 10W
056018 Headlamp/horn switch with bracket and wiring
056019 Bracket only (2 pieces) for headlamp/horn switch

177 Page 6



056020 Engine on/off switch with wiring
056023 Stoplight switch w/rubber cap
056021 Wiring for stoplight switch without rubber cap
1 056025 Reflector, amber, round, without bracket
2 010001 Bracket for front reflector (010000)
' QXD -
1 056026 Reflector, red, round, without bracket
2 2 010002 Bracket for rear reflector (010000))
i ‘ o
056024 Horn
> 5 EXHAUST SYSTEM
,,:;Ag — 4 Fig. nr. Part nr. Description
————rsggemm—
1 057002 Muffler
fa 2 057008 Muffler clip
3 057007 Bracket for muffler clip
- 057008 Muffler rear cone
5 057011 Muffler baffle
1 057003 Exhaust pipe
2 057010 Exhaust pipe clip to cilinder
FENDERS
Fig. nr. Part nr. Description
! 1 058001 Fender front
2 058006 Chrome stay for front fender
2
177 Page 7



058003 Fender rear
MISCELLANEOUS -AK
¥ . Fig. nr. Part nr. Description
|
1 23 1 059001 Pedal shaft w/chainwheel
2 050009 Rubberring for pedalshaft
3 059004 Pedal shaft bushing
1 059002 Pedal crank left or right side
2 2 059003 Pedal crankpin w/nut
Dare. 3 059005 Pedals, pair
1 059007 Engine side cover left or right side
2 059008 Knob for engine side cover
1 059009 Gas cap
2 059031 Pet cock (USA model)
059032 Decal "Foxi gt left or right side
FOXI o
—f' + —
059014 Decal for engine side cover left or right side
059015 Decal "Mix 50:1"
059030 Decal pet cock position
MiIXx
off el FUEL 50:1

on

177 Page 8




059017

059016

TYRES
Fig. nr. Part nr.
042006

042104
042105

ACCESSORIES
Fig. nr. Part nr.

1 060008
2 060009
3 060013

060012

060014
060015

SPOKES per gross

Fig. nr. Part nr.

060020
060021

HARDWARE

Fig. nr. Part nr.

010003

050001
050002
050003
050004
050005
050006
050007
050008

050009

Dual seat

Tin of paint (state colour)

Description

Tyre DOT marked 2 x 16
Tube w/american valve 2 x 16

Rim strip

Description

Speedo drive
Speedo cable (560 mm)
VDO speedometer clock mph with bracket

Foot pegs, pair

Tool box with tools
Tool box only

Description

Gross of frontwheel spokes
Gross of rearwheel spokes

Description

Brackets, not mentioned elsewhere in this list (010000)

Bolts M5 w/nut and washer, different lengths (050000)
Bolts M6 w/nut and washer, different lengths (050000)
Bolts M8 w/nut and washer, different lengths (050000)
Bolts M10 w/nut and washer, different lengths (050000)
Bolts M6x20 chrome (050000)

Bolts M6x30 chrome (050000)

Bolts M8x16 chrome (050000)

Bolts w/nut and washer,

not mentioned elsewhere in this list (050000)
Rubberrings, different sizes,

not mentioned elsewhere in this list (050000)

Notes : 1. When ordering painted parts please quote required colour, using following
colour code : 01

02
04
05

= black 07 = orange
= darkgreen 09 = brown

= capriblue 11 = lightgreen
= smaragdgreen

2. When ordering bolts please state length of shank in mm.
M5 means diameter of shank 5 mm
M6 means diameter of shank 6 mm, etc. 177 Page 9



